OE fitting

Engine plate pl

Bar

[nsert nut M10x65/20 \,

Bolt M10x25

Part No: 333.5713.2/6 Engine plate p1; 333.5714.2/6 Engine plate p2; Washer 10
Aluminum alloy 333.9507.1/6 Gearbox plate; 333.9508.1/6 Transfer case plate
Body: All Engine plate p2 - olt M10x35
Year: 2007-2015; 2015- /2008-2015; 2015-/2015- - wesher 10
Engine: 4,5TD:4,6:4,7/ 5,7/ 4,5TD | \?VUlthMSXEZO
Gearbo_": AT Insert nut Ma Sleeve h=14 mm S—
ﬂ e Bracket 2 Bracket 1
[ Bl x’%g; ............................... 4 pes Bolt M8x20 % |\
: i i e DCS
R e st 3 Bes W Bolt M10x1,25x50 Bolt M10x40
s B Gy Bracket 3 Wesher 10 Washer 10
A S —
N O b, Bolt M10x1,25%50 Bolt M10:35
:]l.% SIGE“«"E HE A i e e i % EES —Washer 10 Washer 10
i EEEEEEE% """"" R s _Bolt M10x25
H Eggmg gigit:g g%..ffff::f::::::::::m i EE Bolt MBY2S Washer 10
%8: gr;rea%rshfg.}: géé"slr:eeb'l:a:il:e:::::::::::::: ........... % BE Woa;herxs Transfer case plate
TA 'i‘ AT [ Threaded diameter M6 | M8 M10 M12 |
INST ] -—l?—-""i'] [ Tightening torque | 9.8Nm | 24.0 Nm 47.0 Nm | 81.0 Nm J
1 Remov fE]CtOI'V argj Do not I"EITIOVE factory gearbox guard. The usage of pneumatic tools is not recommended
nsta ar usm E ;tln S. Fix p astlc S %dust covers in bar usurmg Itg M8x
3 ount racke s 1 into suspensmn bar holes usmlg iInsert nuts 65/2 and bolts M10x20.
é Mns%rteglrac[(rong bo?wltt : cro }arb?ra%late SCr oI 04} s Mlel, 25%X40 on a few turns.
ou
6. Mount‘ Insert nuf In ¢ ole an T rac et 3 usm(g bolt Mang Addltlonally fix bracket using OE bolt.
/. Install engine ;Fate p1 x It 0 e mstal ed g ? brackét smg 0lts Hw
g EI ggsa‘; E&%t rpear oP te derCi gear oX plate, fixX t e ont part o engme plate p2 on brackets 1 using bolts M10x30.
1 6 ront gear ox %Faﬁe on t?le Installed bolts Mlle 25x440, fix the front part on installed bracket 2 using bolts M10x25;
o ho es sm M10x1 through sleeves H=14 m

Ryenn anggrgl;Vgase plate: front part”of the plate gn hracket 2 using bolts M10x25; rear part on bracket 3 using bolt M8x25.
Do not use pneumatic tool.


1
Прямоугольник


